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Air Motor

Electric Motor
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Pedestal, Transmission and 
Motor Assemblies

 Item Part No. Description

 1 82046312 Pedestal Service Kit

 2 85607708 Transmission Pulley (4-hole)

 3 85608497 Transmission Kit

 4 85611409 Cogged V-belt

 5 8184674 Motor Pulley

 6 8120325 5/16 x 1.00 Serrated

 7 85609921 Motor Bracket

 8 8143044 Tinnerman Sq. Captive Nut 3/8-16

 9 8120369 1/4” x 3/8” x 1” Rubber Washer

 10 8181190 Air Motor, Gast. 6AM

 11 85606398 Exhaust Valve

 12 8181206 1/2” NPT Muffler

 13 8182178 5/16-18, Hex. Whiz Lock Nut

 14 81846911 Motor Pkg, 110V

  818273203 Motor Pkg, 220V

 15 940084   5/16-18 x 1 1/4 Ser. Wash.Hd.Scr.

 16 83031339 Clamping Chuck Cover

 17 83199580 Elastic Pin

 18 82133266 Clamping Chuck (Internal)

 19 82131342 Anti-rotation Pin

 20 83000108 Connecting Rod Spacer

 21 84398637 12x21x 2.5mm Washer

 22 84398582 12x25mm Screw

 

 Item Part No. Description

 23 84296945 Bearing

 24 82033343 Manual Lock Assembly

 25 86618063 Clamping Chuck (External) 
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